Enas,, A
p

CNAS L0748 230014349552

O

¥ MW IR &H

Test Report

MLk . HEETIEERMEH DFXY INRIBE50 3.7V 2200mAh 8. 14¥%h

Name of Sample: RECHARGEABLE LI-ION BATTERY DFXY INR18650 3.7V
2200mAh 8. 14Wh

i Bla: RO AR AT

Consignor: SHENZHEN ORIENTAL WILLING NEW ENERGY CO., LTD
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5 d 4T 7 B DFXY INR18650 3. 7V 2200mAh 8. 14Wh
e u 4 AR Chinese
Name of Sample w5 RECHARGEABLE LI-ION BATTERY DFXY INR18650 3.7V 2200mAh 8. 14Wh
= X
English
Hab5 1123070008
Sample No.
EXTA N3 HINTH &5 S B iR R A H
Consignor SHENZHEN ORIENTAL WILLING NEW ENERGY CO., LTD
A EEL I 7 T A A PR A T
Manufacturer SHENZHEN ORIENTAL WILLING NEW ENERGY CO., L.TD
¥ 7 ik B E GRIGFIARAEFD
ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
H A Lo TE QAR RAETID
ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Critesia
Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
£ IL 43 = .
P Ko frde R AT BUNE
ppearance Blue Cylinder plastics film shell
L I A b4
i B4 2023-07-03 ARt 8 4 2023-07-12 ~ 2023-08-07
Accepted Date Test Date
KemlR E R BOIR ;R B vl SMERR T TR AR
<L Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
2, R EEAR GRRAFRHET MY ST/S6/AC. 10/ L#Revi T&Amen™,_38. 3H7HE B
ALk The sample has passed the test items of UN Manual off Tésts and Criteria \
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3 o ',
Conclusion PR ’
AL Qate -~ 20335008 T 5/
s ] 75 B, 8 B8 5y thRechargeable Single Cell Battery./ AL AN /
é“ N V4
pz R 08 4
i“""ﬂw#";,‘
Comment
§ﬁ$/{:j_5@ﬁh ROOM 314, NO. 158 YUE XING RD, FU MIN COMMUNITY, Eh[&ﬂigﬁ,ﬂ,
_ LONG HUA, SHENZHEN, GUANGDONG, P.R. CHINA 518100
Consignor
Address Post Code
ok ﬂf' %% T % ol Tﬁrﬁ
Approver: Checker: Compiler:
B

Title:

HLAL 22 R ZF 6 (Head of Electrochemical Testing Department)
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A5 ¥R A & AR *T/fi%*x*‘l’/ﬁf?‘ﬁk“i‘ BalgR | AWEd | &
Name of Test Standard requirement or The T R | c )
No. tems Clause Number of Standard est Result onclusion | Remark
s GRS AARET @
N 1Y ST/SG/AC. 10/11/Rev. 7&Amend. 1 38. 3 & ),I'L[{ﬂ;-& 1
1 Eﬁﬁ? 8T 1 o See Appendix 1 EH /
titude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 7&Amend. I Section 38.3
Test T. 1
kA <(11>1‘2}U$/\fﬁ:?:—
3 Hy ST/SG/AC. 10/11/Rev. TAmend. | 38.3 8 [ LF% 2
2 Th I, T 2 See Appendix 2 g /
ermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. TéAmend. 1 Section 38.3 '
Test T.2
BAE GRIEAMRIET
ﬁﬁ] 1Y ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 ik ml}ﬂfﬁ 3
3 Vibration WT.3 o See Appendix 3 ok 7
UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 7&Amend. | Section 38.3
Test T.3
A E (R RET
it My ST/SG/AC. 10/11/Rev. ToAmend. T 38.3 3K | JLPf3 4
4 UST. 4 S, A dix 4 A% ;
Shock N Manus N, ee¢ Appendix =) /
N Manual of Tests and Criteria Passed
ST/8678C. 10/11/Rev. T&Amend. 1 Section 38.3
Test T. 1
E‘j}ﬁ%tc; GRIG FhAET o
= Wy ST/SG/AC. 10/T1/Rev. TéAmend. 1 38 3 & D.'L[!“%z 5
5 E 9[‘%{1%}1 1.5 See Appendix 5 Etk /
xternal short |un Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. T&Amend. | Section 38.3
Test T. 5
A CRIFIRAET
s 1Y ST/SG/AC. 10/11/Rev. TéAmend. 1 38.3 & | WIHFR 6
6 Tmpact BT 6 . o See Appendix 6 E /
pac UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 7T&Amend. 1 Section 38.3
Test T.6
BCA T CRBAAET N
Y ST/SG/AC. 10/11/Rev. T&Amend. | 38.3 mﬁ];& 7
7 0 A BT 7 See Appendix 7 = /
vercharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. | Section 38.3
Test T.7
EeA A GRIE FRUET
FY ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 A BHE 8
8 F 5‘%‘;&3}5&!5% 5.8 See Appendix 8 Eik /
orce ischarge [un Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. | Section 38.3
Test T.8
Kl IR A4 PRI 1 21°C-25°C s SRSERAE : /%

Test Environment

Ambient temperature:21°C-25°C;Ambient humidity:/%

Condition
% B )
. Test item

FORBHR e -

Subcontracted Test SexRT | £ # / ] /
Condition Subcontracted Name Post Code

Laboratory Wu / w3 )

Address Tel
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A% . RMAE LA | EED
No. Name of Test Items Altitude simulation
Ha | HeRA B Bofore RIS Aer |2 545 % | MlA R | ot
%5 Sample Status FE |FBEE| RE | FHEE | MassLoss| Residual AR
Sample Mass OoCcVv Mass oCcVv OCV  |Other
No. /g v /g A% % /% Event
001 | oiVomeA® | 519505 | 412 | 519476 | 4.12 0.01 | 100.00 | ©
002 | o lERE | sL7134| 411 | 5L7103 | 411 0.01 | 100.00 | ©
003 | o CEEEm | 522705 | 411 | 52.2684 | 411 0.00 | 100.00 | O
004 | OEERE | 523952 | 411 | 52.3929 | 4.10 0. 00 99.76 | o
005 | ilimeA® | 52,2514 | 412 | 52.2491 | 4.12 0. 00 100.00 | ©
006 | plliCRERE | 525467 | 412 | 52.5425 | 411 0. 01 99.76 | ©
007 | lOCmERE | 526224 | 411 | 52,6195 | 4.10 0.00 | 99.76 | ©
008 |, lClmeRe | 519003 | 411 | 51.8968 | 4.10 0.00 | 99.76 | O
000 | g lCkER® | 521946 | 4.09 | 52,1908 | 4.09 0.0l | 100.00 | ©
010 | il | 52.4570 | 411 | 52.4538 | 4.1l 0.01 | 100.00 | ©
y\—Fé |_» IThis SpalceefSnbLle:nLki onally

i L-#k V-RA DR R-3K 5L F—A2 k. O-Fim. LBAR. LMBE. TAE . RAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ) BRAR LA | AR
No. Name of Test Items Thermal test
B | HaRs e b RBB AR | g k| M &5 i
%5 Sample Status FE | FHbkak RE F34& ¥, JE| Mass Loss| Residual RNE
Sample Mass oCcvV Mass ocv QCV |Other
No. /g N /g N 1% /%  |Event
001 | GEERE | 519476 | 412 | 51.9423 | 4.09 0.01 | 99.27 | ©
002 | lcEeRe | 517103 | 411 | 51.7062 ) 4.08 0.001 | 99.27 | o
003 | |CUEeRt | 522684 | 411 | 52.2618 | 4.04 0.01 | 9.30 | o
004 | illERE | 523920 | 410 | 52.3801 | 4.08 0.01 | 99.51 | o
005 | o lCKERE | 52.2491 | 412 | 52.2437 | 4.08 0.01 99.03 | o
006 | ,oOCEERE | 52,5425 | 411 | 52.5401 | 4.08 0.00 | 99.27 | ©
007 | L lOGERRe | 526195 | 410 | 52.6141 | 4.08 0.01 | 99.51 | o
008 | loER® | 518968 | 4.10 | 51.8888 | 4.08 0.02 | 99.51 | o
000 | jplCWRARL | 52.1908 | 4.09 | 52.1868 | 4.07 0.0 | 99.51 | o
010 | B0kARE | 52,4538 | 411 | 52.4454 | 4.08 0.02 | 99.27 | o©
1T§ E This spalcee“i nbl.]e:ntkiona] ly

%3 Lok V-BA DAtk R-BEL F-RRK 0~ LR, LMK, LHR. LAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




kA T A A PR )

# o 3| & - RS

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 3

NO. 1123070008

5/11
A% ; BMAA LA | R
No. Name of Test ltems | Vibration
X ISR I3 o_ 1o
#a | maks | S@fibde | WEEAMC ggik| AReR) A
%5 Sample Status RE bkl RE JF#4-%, /& | Mass Loss | Residual NE
Sample Mass ocv Mass OCV ocv Other
No. /g N g AY /% 1% Event
ICYCR AT =
001 | o CCRER® 1519403 | 4.09 | 519443 | 4.08 0.00 | 99.76 | ©
1CYCHE &8
002 | o GEER® 517062 | 4.08 | BLTOST | 4.07 0.00 | 99.75 0
ICYCTE& 7R 7
003 | o EERe o |52.2618| 4.04 | 522631 | 4.03 0.00 | 99.75 0
ICYCHER R A ‘ i
004 | o CCEERR 1523891 | 4.08 | 52.3911 | 4.07 0.00 | 99.7: 0
ICYCSE & 9 04 9
005 | o ERE 1522437 | 408 | 52.2444 | 4.08 0.00 | 100.00 | ©
006 | L loiCmER® o |52.5401| 4.08 | 52.5438 | 4.08 0.00 | 100.00 | ©
007 | ZOCEARR 526141 | 4.08 | 52.6171 | 4.08 0.00 | 100.00 | ©
008 | o o0CReRM | 518888 | 4.08 | 518912 | 408 0.00 | 100.00 [ o©
000 | ,lOmEAm | 52.1868 | 4.07 | 52.1887 | 4.07 0.00 | 100.00 | ©
010 | ,ZNCEERL | 52.4454| 4.08 | 52.4504 | 4.08 0.00 | 100.00 | ©O
\).T“%ETMS space intentionally

left blank

&ii: Lk V-RA D-ARAR R-#E F-RK 0-LAEHR. TBA. MBR. LA, REK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 PR B L AR i)
No. 4 Name of Test Items Shock
o RS 1&3&"57]' Before ‘Lj,gﬁ\fé‘ After R ETE'J%\%Z,E'_ 4
®E Sample Status RE | FRLE RE 349, /% | Mass Loss | Residual kY -3
Sample Mass OCVv Mass oCcVv OCV | Other
No. /g IAY /g N 1% % Event
001 | o lanE | 51,9443 | 4.08 | 519440 | 4.08 0.00 | 100.00 | ©
02 | oEERE | 517087 | 4.07 | 517083 | 4.0 0. 00 99.75 | ©
008 | ilCEERS | 52.2631| 4.03 | 522631 | 4.03 0.00 | 100.00 | O
004 | ilmERR | 52,3911 | 4.07 | 52.3907 | 4.07 0.00 | 100.00 | O
005 | o OEERE | 622444 | 408 | 52.2441 | 4.08 0.00 | 100.00 | o
006 | lVkERS | 52,5438 | 4.08 | 52.5436 | 4.08 0.00 | 100.00 | ©
007 | pllGERR | 52,6171 | 4.08 | 52.6167 | 4.0 0. 00 99.75 | o
008 | o lOCRERYE | 518912 | 4.08 | 518907 | 4.08 0.00 | 100.00 | ©
000 | p BOERY | 52,1887 | 4.07 | 52.1882 | 4.06 0. 00 99.75 | o
010 | JOCEARS | 52,4504 | 4.08 | 52.4501 | 4.07 0.00 | 99.75 | o©
1_F§ l This Spﬂlceeftinbtleannl‘l.'(i onally

&g Ltk V-RA DRk R-RA F-RX 0-F i8R, LBA. LK. LHE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items External short circuit
il RS M:j iﬁilﬁjiﬁure HALILE
Sample No. Sample Status ’ C Other Event

001 1CYéC§ﬁﬁyé§1§ged 56.2 o

002 1CY(13ClzlcjﬁfZ%;:%"ged 57.5 0

003 1cyécggﬁ$§$ged 56.6 0

004 1CYéC}Zﬁﬁ$§1§ged 57.3 0

005 lCY(lichglﬁiyéﬁiged 57.2 0

006 25C3€C§Eﬁ?§1§ged 57.7 2

007 zscgﬁclgﬁﬁfﬁiged 56.7 0

008 25032(?:(?:51??{%3@(1 57.8 0

009 25(;\25(:&??? zE-;%ged 57.5 0

010 25c$gcgﬁﬁvé ﬁiged 56. 7 0
S FasE  |Mis space intentionally left

blank

Bz: D-FAIK R-BLEL F-A2 K O-TMR. AKX, Tk B,

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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Sad 6 WA LA | B

No. Name of Test Items Impact
st waks | R SRR
Sample No. Sample Status y c p Other Event

ot 1(:\{10C Y5CO%? Oc%ffity 126. 1 0

oy

013 1cylcC Y5C0%5 Og{;f)ra%ity 115.2 0

o LGV 50K Capacity 119.6 :

015 1CY1CC Y5C0f>f!]5 Ogﬂa?éfity 124.8 0

016 250 B 124.3 0

017 5 Oééa?afity 122.9 o

018 zngséwgof Oéffity 123. 3 0

019 e 125.8 o

020 = Al 121.6 S

211<%E|é] This space intentionally left

blank

i D-EAR FARK O-RAE. ARK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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No. Name of Test Items Overcharge
HehT KA ERRE
Sample No. Sample Status Other Event

021 1CYéCIZEﬁ§£Z§?rged ©

022 mé%ﬁﬁf Z;ﬁli;%‘ged ©

023 1@?%1?? —ﬁ;%ged ©

024 1CY(1:C§Eﬁ;£ZE§ged ©

025 25C$’?)C§8ﬁffé§1$ged ©

026 2502{26133{?? g?lf&"ged ©

027 ZSC\?*EC;ﬁﬁ?ﬁEged I

028 2503%3%? ﬁféged P

DA E This space intentiemally left blauk

&ii: D-fEAR F—A2K O-RMBR. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% . BRAE s | EERE
No. Name of Test Items Forced discharge
. HaRA LS
Sample No. Sample Status Other Event
029 1cYC fjflgf%ffcfarged 0
030 1CYC fjf'ljr;a%iﬁzcrfarged o
031 1CYC 11*913{ 1(:1g;6écll§iﬁéfgarged O
032 1CYC 11551(:1?%31 fcfarged 0
033 1CYC 1FC13( ﬁ??i%c?arged 0
034 1CYC llft}'lcff%ffcfarged o
035 1CYC 1[?1? 1(317; {:;Zi%cf‘argpd 0
036 1cYC 11%%‘,—;5, %I'ﬁélc?ar ged 0
037 16YC lﬁcglcl%%ii{cfarged 0
038 1CYC ll:cglfl,f%f fcrl?arged O
039 25EHC SFCqucle;E%i)E{cEEarged 0
040 ZSCYCZBS 1C lﬁjaffi)?crgarged 0
041 . 5F‘Cflcljjié:ih?c?arged 0
042 25CYC2 Slfjfli;ﬁfjfcfarged o
043 _— T 1;;6%:'Lﬁfcfarged 0
044 250IC 5155161%%22?&%1 0
045 25CYC25FC:1C ny%i]Lﬁ(c?arged Y
046 25CYC2 5F$:11chllj—;a€§:i}?c?arged O
047 2800C i 17? %?fcfarged 0
048 zscx((i,2 Spcflc SE%ECEEarged 0

&i: D-fRik F-RK O-TARR. LARXK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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